

| レジメン名                          | 使用薬剤    | 略号     | 投与量                  | 投与スケジュール  |         | 備考      |
|--------------------------------|---------|--------|----------------------|-----------|---------|---------|
| CDDP・CPT-11療法                  | シスプラチン  | CDDP   | 60mg/m <sup>2</sup>  | day1      | 4週毎投与   |         |
|                                | イリノテカン  | CPT-11 | 60mg/m <sup>2</sup>  | day1,8,15 |         |         |
| CBDCA・CPT-11療法                 | カルボプラチン | CBDCA  | AUC:5                | day1      | 4週毎投与   |         |
|                                | イリノテカン  | CPT-11 | 60mg/m <sup>2</sup>  | day1,8,15 |         |         |
| CDDP・VP-16療法                   | シスプラチン  | CDDP   | 80mg/m <sup>2</sup>  | day1      | 3-4週毎投与 |         |
|                                | エトポシド   | VP-16  | 100mg/m <sup>2</sup> | day1-3    |         |         |
| CBDCA・VP-16療法                  | シスプラチン  | CBDCA  | AUC:5                | day1      | 3-4週毎投与 |         |
|                                | エトポシド   | VP-16  | 100mg/m <sup>2</sup> | day1-3    |         |         |
| Atezolizumab+<br>CBDCA・VP-16療法 | アテゾリズマブ |        | 1200mg/回             | day1      | 3週毎投与   |         |
|                                | カルボプラチン | CBDCA  | AUC:5                | day1      |         |         |
|                                | エトポシド   | VP-16  | 100mg/m <sup>2</sup> | day1-3    |         |         |
| Duruvarumab+<br>CDDP・VP-16療法   | デュルバルマブ |        | 1500mg/回             | day1      | 3週毎投与   | CASPIAN |
|                                | シスプラチン  | CDDP   | 80mg/m <sup>2</sup>  | day1      |         |         |
|                                | エトポシド   | VP-16  | 100mg/m <sup>2</sup> | day1-3    |         |         |

| レジメン名                         | 使用薬剤    | 略号     | 投与量                  | 投与スケジュール  |         | 備考                  |
|-------------------------------|---------|--------|----------------------|-----------|---------|---------------------|
| Duruvarumab+<br>CBDCA・VP-16療法 | デュルバルマブ |        | 1500mg/回             | day1      | 3週毎投与   | CASPIAN             |
|                               | カルボプラチン | CBDCA  | AUC:5                | day1      |         |                     |
|                               | エトポシド   | VP-16  | 100mg/m <sup>2</sup> | day1-3    |         |                     |
| Duruvarumab療法                 | デュルバルマブ |        | 1500mg/回             | day1      | 4週毎投与   | CASPIAN maintenance |
| AMR療法                         | アムルビシン  | AMR    | 45mg/m <sup>2</sup>  | day1-3    | 3-4週毎投与 |                     |
| NGT療法                         | ノギテカン   | NGT    | 1.0mg/m <sup>2</sup> | day1-5    | 3週毎投与   |                     |
| CPT-11療法(A法)                  | イリノテカン  | CPT-11 | 100mg/m <sup>2</sup> | day1,8,15 | 4週毎投与   |                     |